
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION                     C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Cb
139683   ASTM A 572 50 T1 REV12             0.167  1.436  0.015  0.006  0.181  0.024  0.031  0.016         0.040  0.003  0.017
239498   ASTM A36/ASME SA36 ED13            0.173  0.876  0.023  0.007  0.193  0.017  0.030  0.011  0.007  0.038  0.003  0.002
240063   ASTM A 572 50 T1 REV12             0.161  1.400  0.024  0.004  0.185  0.015  0.019  0.016         0.033  0.005  0.015
COLADA      Ti
139683      0.011
239498      0.003
240063      0.011
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
139683          3050            81844422        0.7500          55.728(KSI)     79.120(KSI)     47(%)           2
139683          3100            81844442        0.7500          54.786(KSI)     79.215(KSI)     49(%)           2
139683          4090            81844981        1.2500          53.498(KSI)     76.738(KSI)     48(%)           2
139683          4100            81844971        1.2500          57.083(KSI)     76.865(KSI)     46(%)           2
239498          5050            0206151001      1.2500          42.156(KSI)     67.964(KSI)     25(%)           8
239498          5070            0222013001      1.0000          50.014(KSI)     70.735(KSI)     26(%)           8
239498          6050            0206152001      1.2500          45.142(KSI)     67.822(KSI)     24(%)           8
239498          6080            82380491        2.5000          41.707(KSI)     68.915(KSI)     28(%)           8
240063          3010            82161561        1.5000          53.157(KSI)     77.831(KSI)     53(%)           2
240063          3080            82150201        1.0000          56.169(KSI)     80.475(KSI)     54(%)           2
240063          4100            82161571        1.5000          51.558(KSI)     77.204(KSI)     54(%)           2
240063          4170            82301801        0.8750          56.061(KSI)     79.728(KSI)     47(%)           2
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
139683          3050            81844422        0.7500          72.0000      240.0000        0000147263      000160       1001863711
139683          3050            81844423        0.7500          72.0000      240.0000        0000147263      000160       1001863711
139683          3060            81844433        0.7500          72.0000      240.0000        0000147263      000160       1001863711
239498          5080            82380501        2.5000          72.0000      240.0000        0000148385      000090       1001863711
240063          3060            82161981        1.5000          72.0000      240.0000        0000148362      000070       1001863711
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
139683          3050            81844422        16672                          A-6
139683          3050            81844423        16672                          A-6
139683          3060            81844433        16672                          A-6
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
239498          5080            82380501        16962                          A-6
240063          3060            82161981        16963                          A-6
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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